e TN
- )

SEPA

e

Center tor Environmental Water Engineering
n Research information Research Laboratory
Cincinnati OH 45268 Cincinnatt OH 45268

—t o oy g |

Technology Transfer EPA 625 1-87 001

Design Manual

Phosphorus Removal




EPA/625/1-87/001
September 1987

Design Manual

Phosphorus Removal

U.S. Environmental Protection Agency
Office of Research and Development

Cénter for Environmental Research Information
Cincinnati, OH 45268

Water Engineering Research Laboratory
Cincinnati, OH 45268

U.S. Envirohmental Protection Agency
"';tjggst 53U:rary (PL-12)

' ackson Boulevard, 12th F
Chicago, I  60604-3590 o



Notice

This document has been reviewed in accordance with the U.S. Environmental Protection
[...]
than 1 mg/l vs. 2-3 mg/l when no alum is added.

Figure 3-8 shows a combination biological
anaerobic-aerobic system used by Rensink (54) that
also incorporates a stripper for phosphorus removal.
The stripper consisted of a complete mix tank for
anaerobic contacting of a sidestream of return
activated sludge followed by a clarifier for separation
of the stripped sludge. This combination achieved



Figure 3-6. UCT process flow schematics.

Recycle 1 Recycle 2
—p|Anaerobic Anoxic Aerobic Cianfier »
Influent Effiuent
X |
'l Return Sludge +

UCT Process

Recycle 1 Recycle 2

v ]

P Anaerobic Anoxic Anoxic Aerobic

Clanfier
influent / Effluent

1
L Return Sludge *

Modified UCT Process

Figure 3-7.  Operationally moditied activated sludge system for biological phosphorus removal.

v

> Anoxic/ Aerobic Clarifier \
Influent A Anaerobic Effluent
i
t
1
]

Figure 3-8. Combination biological phosphorus removal system.

Anaerobic Aerobic
| 11 ] |
———p [
Influent Effluent
123|455 |1 ]2|3)]a]ls Clantier
r-=--»
1
]
1 L __w Waste
! ? > Sludge :
(AU Roturn SWudge L ]
| !
e * t/
1
I Phosphorus Setting
Rich
i Supematant Mixed
I
W
Stripped Return Sludge Strpper

24



more than 97 percent total phosphorus removal
compared to 40-50 percent removal for the
anaerobic-aerobic sequence without the stripper.
The activated sludge system was operated with a
relatively low organic loading and nitrification was also
occurring. High nitrate production may have affected
the phosphorus removal efficiency of the anaerobic-
aerobic system without the stripper.

3.3 Performance

An inventory of full-scale biological phosphorus
removal facilities was identified as of April 1984 by
Tetreault et al. (47). Thirty biological phosphorus
removal facilities were identified as being in operation,
construction, or design with 28 of these being either a
Phostrip, Modified Bardenpho, or A/O process. At that
time, 11 of the facilities were in operation with five
being Phostrip installations. Three were modified
Bardenpho installations, two were operationally
modified activated sludge systems, and one was an
A/O system.

3.3.1 Phostrip Performance

Table 3-4 summarizes the basic design information
for full-scale Phostrip plants, and Table 3-5
provides performance data summaries for phosphorus
removal by the Phostrip plants. The Seneca Falls,
New York plant was a full-scale demonstration
project, and the performance data are for one month
of intensive plant monitoring. The Phostrip process is
used in the first-stage activated sludge system of a
two-stage nitrification system at the Lansdale,
Pennsylvania ptant. The second-stage nitrification
system consists of trickling filters and clarification.
Primary treatment is not provided at this plant, but a
24-hour detention, in-line flow equalization basin is
used. For the June to August 1984 test period, the
Lansdale effluent contained an average of 0.8 mg/l
total phosphorus. This performance illustrates the
ability of the Phostrip process to produce low effiuent
phosphorus concentrations with weak wastewaters,
as the influent TBOD averaged only 41 mg/l. Reactor
clarifier overflow from the lime treatment step and
secondary effluent were used as the stripper tank
elutriant sources. The secondary effluent was nitrified
and the stripper overflow contained up to 3.0 mg/l
nitrate nitrogen (47). The orthophosphorus
concentration in the stripper overflow averaged 20.0
mg/l, and the stripper SDT was 20 hours. Lime
scaling occurred in the reactor-clarifier elutriation
return line.

The effluent phosphorus concentrations shown for
Adrian, Michigan, are for samples after the second-
stage nitrification step and filtration. A first-stage
activated sludge system incorporating the Phostrip
process is preceded by primary treatment and in-
line equalization. For the performance data shown in
Table 3-5, the plant influent TBOD averaged only 78
mg/l. The upset problems noted were associated with

25

mechanical problems with the anaerobic digesters.
During these periods sludge was temporarily stored in
the treatment system and the stripper tank was
overloaded.

The Savage, Maryland plant (also referred to as the
Little Patuxent plant) is a two-stage nitrification
activated sludge system following primary clarification.
The Phostrip process is operated within the high-
rate first-stage activated sludge system. Partial
nitrification occurs in this stage. The nitrification stage
is followed by filtration and chemical polishing to
consistently produce effluent total phosphorus
concentrations below 1.0 mg/l. The effluent
phosphorus concentration vailues shown in Table 3-
5 are for samples taken after the first-stage
activated sludge system. The improved effluent
phosphorus concentration for April 1985 reflects
operating changes made at the plant. These
consisted of changing the first-stage activated
sludge system from a step feed to a plug flow mode
and reducing the reactor-clarifier elutriation overflow
rate to the stripper tank. Stripper underflow was used
to supplement the reduced reactor-clarifier
elutriation flow. The reduced reactor-clarifier elutriant
flow rate was thought to be responsible for improved
stripper performance, resulting in an overflow
orthophosphorus concentration of 17.6 mg/ in April
1985 compared to 7.2 mg/l for the July 1984
operation.

The Southtowns, New York facility has a relatively low
influent phosphorus concentration, and the Phostrip
system is reportedly not operated continuously when
the effluent phosphorus limit is met by secondary
treatment and filtration alone (59). The Amherst, New
York facility is not operating its Phostrip system, as
two-point ferric chioride addition has been found to
effectively treat a presently lower influent total
phosphorus concentration of 3-4 mg/l. Prior to this
the plant experienced a number of mechanical and
operating problems. Mechanical problems included
scaling in the lime feed line, malfunction of lime feed
pumps, and freezing in the lime slurry line.
Operational problems were encountered when the
activated sludge system MLSS concentration was
increased to provide extended aeration conditions,
which resulted in overloading the stripper tank.

The full-scale Reno-Sparks, Nevada facility used
the Phostrip process for phosphorus removal as part
of a plant expansion design after successful results
with a 23,000-m3/d (6-mgd) plant-scale evaluation
(61). The 113,700-m3/d (30-mgd) expanded facility
employs five parallel anaerobic stripper units.
Elutriation is accomplished by recycling sludge from
the bottom of the stripper to the stripper inlet to
release phosphorus into the stripper supernatant.
During portions of the initial startup phase, the
effluent total phosphorus exceeded 1-3 mgA. This
was attributed to colloidal carry-over of lime-



Table 3-4.

Basic Design Information for Full-Scale Phostrip Plants (57).

Seneca Falls, Landsdale, Southtowns, Reno-
NY PA Adnan, Mi Savage, MD NY Amherst, NY Sparks, NV
Design flow, m3/d 3,400 9,500 26,500 56,800 60,600 90,900 113,700
Final eff. TP std., mg/ 1.0 2.0 1.0 0.3? 1.0 1.0 0.51
Aeration by Oxygen or Air A A A A 0 0 A
Aeration mode Complete Mix Plug Fiow Conv. Plug Flow or Piug Flow High Rate Plug Flow
Step Feed
Nitrfication, 1- or 2- 1 2 2 2 1 2 1
stage sec. treatment
Equalization No Yes Yes Yes No Yes No
Final filtration No No Yes Yes Yes Yes Planned
Sludge handiing Thickening, Thickening, Thickening, Thickening, Filter Press, DAF Anaer Dig.
Anaer. Dig. Vac Filt. Anaer. Dig. Anaer. Dig Incineration Thickening
Strippers, no. 1 1 1 2 4 2 5
Reactor-Clarfiers or MF 1 RC 1 MF 1 RC 2 RC 4 RC 1 MF 2
Mixer/Flocculators, no
Elutriation source? SR RC/SEC PRI RC RC RC SR
1 With final final filtration; chemical polishing available but not utilized
2 Siudge Recycle elutnaton; Reactor-Clanfier overflow elutnation, PRIwnary effluent supplement; SECondary effluent.
Table 3-5. Performance Data Summary for Full-scale Phostrip Plants.
Total Phosphorus, mg/l
Design Startup Data
Plant Flow Date Penod influent Averages Effluent Averages Notes Ref.
m3/d mo. MmN, MO. ave. mo. max. mo. Mmin. MO. ave. Mmo. max. mo.
Seneca Falis, NY 3,400 1973 1 6.3 0.6 Full-scale demo 6
Landsdale, PA 9,500 1982 12 4.0 52 6.4 0.6 1.2 2.0 58
Adrnian, Mi 26,500 1981 11 3.4 44 5.3 <01 0.4 0.6 Excludes periods 59
of upset duse to
other plant
problems
Savage, MD 56,800 1982 5.7 81 9.3 05 1.2 1.7 58
1 66 1.7 July 1984 a7
7.0 0.5 Apnl 1985 47
Southtowns, NY 60,600 1982 2.3 32 4.1 0.3 0.5 0.9 59
Amherst, NY 90,900 1982 12 2.9 5.2 14.3 04 1.3 2.5 59
Reno, NV 113,700 1981 70-73 0.8-1.1 9/82-12/82 60

precipitated solids from a sludge lagoon (58).
Advanced control instrumentation and problems with
the lime feeder also added to startup difficulties. The
method of introducing the recycle sludge to the
stripper tank inlet was modified to prevent the
entrainment of air that would counteract anaerobic
conditions in the stripper. A distributor was devised to
introduce the return sludge at a depth of 1.8 m (6 f1.).

3.3.2 Modified Bardenpho Process Performance

Table 3-6 summarizes basic design parameters for
the first two full-scale North American Modified
Bardenpho facilities operating in the United States at
Palmetto, Florida, and in Canada at Kelowna, British

26

Columbia, respectively. Both plants are operated with
relatively long detention times to provide sufficient
volume for nitrification and denitrification as well as
biological phosphorus removal. The design SRT for
the Kelowna plant is 1.5-2.0 times the Palmetto
plant due to the need to operate at much colder
wastewater temperawres. Both plants have polishing
filters to meet stringent effluent requirements for BOD
and suspended solids as well as nutrients. Required
effluent limits for the Palmetto plant are equal to or
less than 5, 5, 3, and 1 mg/l for TBOD, total
suspended solids (TSS), total nitrogen, and total
phosphorus, respectively. The allowable linits for
TBOD, TSS, total nitrogen, and total phosphorus for



Table 3-6. Modified Bardenpho Process Full-Scale Plant
Design Summary.
Kelowna,
Palmetio, FL Canada
(64) (62,63)
Startup date 10/79 5/82
Flow, m3/d 5,300 22,700
Detention time, hr (no. cells)
Anaerobic zone 1.0 (1) 2.0 (1)
Anoxic 1 zone 27 (1) 4.0 (4)
Nitrification zone 47 (1) 9.0 (9)
Anoxic 2 zone 2.2 (1) 40 (4)
Reaeration zone 1.1(1) 2.0(2)
Total, hr 116 21.0
SRT, days 20 30-40
MLSS, mg/i 3,500 3,000
Temperature, °C 18-25 9-20
Sec. clanfier application rate, 223 14.0
m3/m2/d
Polishing filter application rate, 937 234
m3/m2/d
Primary treatment No Yes
Biological sludge handiing Drying Beds DAF Thick.,
Composting

the Kelowna plant are 8, 7, 6, and 2 mg/l,
respectively.

By coincidence, both plants use submerged turbine
devices for aeration. Other Modified Bardenpho plants
are using different aeration devices such as fine
bubble diffusion at Payson, Arizona, and at some
South African plants (57,65) . The Carrousel oxidation
ditch system has been used in the Modified
Bardenpho designs at Fort Meyers and Orange
County, Florida. The Kelowna plant was designed with
submerged turbine mixers and/or aerators in each of
the multiple cells used in the various anaerobic,
anoxic or aerobic zones to provide maximum
operating flexibility. The nitrification zone, for
example, has nine cells with each stage having a
design detention time of 1 hour. The last four cells
can be operated with or without air addition with the
turbine mixers, so that the nitrification detention times
and second anoxic zone detention times can be
varied. The second anoxic zone also can be operated
with air addition to provide additional nitrification time,
if needed.

Both plants shown in Table 3-6 use low-head,
automatic backwash filtration to meet effluent
suspended solids requirements. Both plants were
designed with primary clarification, but the Palmetto
plant modified its operation after startup {16) by
introducing the return activated sludge to the primary
tank to effectively use the tank to provide additional
anaerobic fermentation time. At the Kelowna plant
some of the organic material in the solids removed in
primary treatment can also be used to support the

biological phosphorus removal process. The
supernatant from the pnimary sludge gravity thickener
can be returned to the anaerobic fermentation zone
or first anoxic zone. This supernatant contains
fermentation products when the solids are held in the
thickener long enough.

Another similarity with the two plants is that they do
not employ either aerobic or anaerobic digestion of
the waste activated sludge. The practice of sludge
digestion has not been recommended for Modified
Bardenpho biological phosphorus removal plants (12)
since the recycle of phosphorus expected to be
released during sludge destruction would overioad the
phosphorus removal capacity of the activated sludge
system. At Palmetto, the sludge is wasted from the
sludge recycle line directly to drying beds. The
recycle flow from the drying bed underdrains results
in a minimal additional phosphorus load to the plant
{66). The ultimate disposat of the drying bed sludge is
by land application. At Kelowna, dissolved air fiotation
thickening of the waste activated sludge is used to
prevent anaerobic conditions and phosphorus release.
The sludge s further composted prior to ultimate
disposal.

One year of plant performance data (April 1981-
March 1982) is shown for the Palmetto facility in
Table 3-7. The data are monthly average summaries
of influent wastewater and filtered effluent quality
obtained from plant records. Due to the relatively
weak influent wastewater, biological phosphorus
removal capacity was limited. As shown, alum was
added prior to the secondary clarifier during 5 months
of the 1-year period to reduce the orthophosphorus
concentration and to achieve an effluent total
phosphorus concentration generally less than 1 mg/l.
The plant also consistently achieved effluent total
nitrogen concentrations of less than 3 mg/l.

Table 3-8 shows a 2-year performance summary
for the Kelowna plant from January 1983 through
December 1984. During this period, a number of
operating conditions were investigated and the
influent load was at about 54 percent of the design
load. The final filter effluent summary for the 2-year
operation includes results for a two-train operation, a
single-train operation, thickener supernatant feeding,
and splitting of the return sludge between the
fermentation zone and first anoxic zone. The plant
effluent was well within the treatment requirements for
nitrogen and phosphorus removal. During the one-
train operation penod (May - November, 1984), the
single train was loaded at about 120 percent of its
design loading and effluent requirements were met.

3.3.3 A/O Process Performance

The first full-scale demonstration of the A/Q
biological phosphorus removal process occurred with
the conversion of one-third of the 34,000-m3/d
(9-mgd) Largo, Florida contact stabilization system



Tabte 3-7.

Palmetto, FL Modified Bardenpho Process Performance (April 1981 - March 1982 Monthly Averages) (49).

April May June July Aug. Sept. Oct Nov. Dec. Jan. Feb. March
influent
Flow, m3/d 3,200 3,000 3,500 3,600 5,500 5,900 3,700 3,300 3,200 3,600 3,700 4,500
TBOD, mg/l 164 159 124 104 74 67 113 157 182 160 163 150
TSS, mg/ 155 157 144 112 76 76 116 160 182 141 167 128
Temperature, °C 25 27 29.5 30.5 29.5 29 28 27 24 23 23 23
TKN, mg/l 31.8 40.8 30.1 25.0 19.7 21.9 28.1 40.0 38.2 37.7 42.4 324
NH4-N, mg/i 25.0 25.2 204 18.7 12.7 12.7 17.8 22.6 27.2 28.0 25.8 23.7
Total P, mg/l 9.2 6.4 7.0 5.6 4.1 4.9 6.3 8.5 8.8 8.7 8.0 6.6
Ortho P, mg/l 6.5 6.1 53 4.5 28 35 4.7 5.9 59 5.4 5.2 44
Alkalinity, mg/t 174 169 156 154 143 140 144 171 198 191 201 187
Filtered effluent
TBOD 2 1 1 1 1 1 1 1 1 1 1 1
TSS, mg/h 3 2 2 2 2 1 2 2 2 1 2 3
Total N, mg/l 2.1 21 1.9 2.8 2.0 1.7 1.9 21 2.5 2.7 2.6 2.8
NO3-N, mg/i 1.0 13 1.0 1.9 1.2 11 11 13 1.5 1.9 18 2.1
NH4-N, mg/t 04 0.3 03 0.2 0.2 0.2 0.2 0.2 0.4 0.3 01 0.2
Total P, mg/l 2.5 34 26 1.8 1.5 1.2 11 Q.7 1.6 0.6 0.8 09
[...]
favored the selection of a mainstream biological
phosphorus removal process. On the other hand,
weak wastewaters with a low influent BOD:P ratio
generally favor the selection of a chemical treatment
alternative, the Phostrip process, or perhaps a
mainstream biological phosphorus removal process
coupled with primary sludge fermentation.

Treatment needs will also affect the retrofit process
selection and design. If a high level of nitrogen
removal in addition to BOD and phosphorus removal
are required, the Modified Bardenpho process is a
prime candidate. If a lesser degree of nitrogen
removal is desired along with BOD and phosphorus
removal, the A2/0 and UCT processes should also be
considered. If only nitrification and BOD removal are
required, the A/O process with or without an anoxic
zone, the UCT process, an operationally modified

45

activated sludge system, and the Phostrip process
are all candidates. If BOD removal only is the
objective, all of the above processes with the
exception of the Modified Bardenpho, UCT, and A2/0
processes should be considered.

An operationally modified activated sludge system
may be considered a higher risk alternative for
retrofitting since it generally lacks the well defined
anaerobic-aerobic zones of the UCT, A/O, and
Modified Bardenpho processes. However, with
favorable wastewater characterisitics and a relatively
large anaerobic zone, such systems have been able
to achieve effluent phosphorus concentrations
equivalent to those of the staged systems. The plug
flow systems reporting “luxury uptake" in the early
literature also showed that operationally modified
systems could achieve good phosphorus removal
even though coarse bubble aeration was applied to
the anaerobic fermentation zone.

Many plants can be easily modified to create
fermentation zones. This can be done by turning off
selected aerators, decreasing the air supply to
sparged air headers at the head of the aeration tank,
turning off aerators and adding mixers at the head of
the aeration tank, or by recycling the return activated
sludge though existing primary clarifiers for anaerobic
contacting with raw wastewater. In the latter case, the
entire primary solids inventory would then be directed
to the activated sludge aeration tank. For a modified
operation of this type, existing oxygen transfer and
organic treatment capacities would have to be
carefully evaluated.

Operationally modified activated sludge systems may
also be used with chemical treatment phosphorus
removal systems, where appropriate, to decrease
chemical treatment costs. An advantage of the
operationally modified activated sludge alternative is
that it can usually be easily tested in the existing plant
before final process design decisions are developed.

In summary, biological phosphorus removal process
options generally are easily adaptable for plant
retrofitting. The process choice, design, and
economics, however, will be extremely site specific.
All the design considerations described for new
facilities apply also to retrofit designs.

3.8 Case Histories

3.8.1 Phostrip Process - Little Patuxent,
Maryland

The Little Patuxent (Savage, Maryland) wastewater
treatment plant has a design treatment capacity of
56,800 m3/d (15 mgd) and was started up in 1982.
The plant treatment scheme includes primary
treatment; a first-stage, high-rate activated sludge
process; separate-stage nitrification; and chemical
coagulation/flocculation with filtration for residual



phosphorus and suspended solids removal. Primary
and waste biological sludges are aerobically digested
before being gravity thickened with the waste
chemical sludge. The thickened sludge is dewatered
with a belt filter press before final disposal.

The Phostrip process is incorporated within the first-
stage activated sludge system. Partial nitrification also
occurs in the first-stage system. System operation
and performance were studied in 1984 and 1985 as
part of a U.S. EPA-sponsored evaluation of full-
scale biological phosphorus removal installations. The
information given here is from that study (48).

Operating changes were made in the first-stage
activated sludge system in April 1985 to improve
treatment performance. The first-stage activated
sludge operation was changed from step feed to plug
flow to improve phosphorus uptake. During the step-
feed operating mode, the mixed liquor DO
concentration was normally less than 2 mg/l and
phosphorus release occurred in the secondary
clarifiers. During these operating conditions, the
effluent total phosphorus concentration averaged 2
mg/l.

Other changes made concurrently with the switch to a
plug flow operating mode were to increase the mixed
liquor DO concentration to 4 mg/ at the effluent end
of the aeration basin to prevent phosphorus release in
the secondary clarifiers and to increase the return
sludge ratio to decrease the secondary clarifier
blanket level. Other changes were also
simultaneously made in the stripper operation. During
April 1985, the first-stage activated sludge operating
parameters were reported as follows:

F/M loading = 0.5 kg TBOD/kg MLVSS/d

MLSS = 2,000 mg/!
SRT = 4.6 days
HRT = 3.0 hr

Return sludge ratio = 0.57

The elutriation rate to the stripper was decreased in
April 1985 from 121 to 50 percent of the stripper feed
flow rate. Recycled stripper underflow was also used
as an elutriant source in addition to the previously-
used reactor-clarifier overflow. The SDT in the
stripper was maintained at 7 hours. The return sludge
flow to the stripper was increased from 22 to 34
percent of the system influent flow rate.

The orthophosphorous concentration of the stripper
liquor increased from 7.2 to 17.6 mg/l after the above
changes.As shown previously in Table 3-5, the
average monthly effluent phosphorus concentration
from the first-stage activated sludge system
decreased from 1.7 to 0.5 mg/.

The overflow rate of the reactor-clarifier used for
chemical treatment of the stripper overflow was 34

46

m3/d/m2 (840 gpd/ft2). The lime dosage was about
100 mg/l to maintain a pH of 9.5 for phosphorus
precipitation. About 50-60 percent of the total
amount of phosphorus removed in the system was
removed in the stripper operation. The remainder was
removed via the waste activated sludge. The
phosphorus content of the waste solids on a dry
weight basis was about 3.9 percent.

April 1985 treatment performance for the first-stage
activated sludge system is summarized in Table 3-
15. Total phosphorus removal efficiency averaged 94
percent in spite of a relatively weak influent TBOD
concentration that resulted in an influent TBOD:TP
ratio of 13.1. Effluent TBOD and TSS concentrations
were also very good.

Table 3-15. Summary of Phostrip Process Treatment

Performance for Little Patuxent Plant - Aprit
1985.

Flow, m3/d 40,900

Influent

Total P, mg/l 8.8

1st-Stage AS Influent

TBOD, mgn 92

Total P, mg/l 7.0

Ortho P, mg/l 4.8

TBOD:TP 13.1

1st-Stage AS Effluent

TBOD, mg/ 6

TSS, mg/t 11

Total P, mg/l 0.5

Ortho P, mg/l 0.1

NH4-N, mg/ 9.5

Total N 21

3.8.2 Modified Bardenpho Process - Kelowna,
Canada

The city of Kelowna, Canada, is located in the
Okanagen Valley in the Province of British Columbia.
Okanagen Lake is generally considered to be in an
oligotrophic state, and, in the late 1960s, algal blooms
on several areas of the lake caused concern. A water
basin study recommended 80 percent total
phosphorus reduction from sewerage system
discharge points. In addition, nitrogen was also
considered limiting in certain areas of the lake.
Several treatment schemes were considered
including land application and advanced physical-
chemical treatment before selecting the Modified
Bardenpho process on the basis of lowest cost.

The existing facility had a design capacity of 11,400
m3/d (3.0 mgd) and consisted of primary treatment,



conventional activated sludge, and trickling filters for
a portion of the flow. The existing inlet works, primary
clarifiers, and secondary clarifiers were incorporated
in the new plant. The upgraded plant design flow is
22,700 m3/d (6.0 mgd), with a maximum hourly flow
of twice the average flow. Raw wastewater flows
through conventional headworks consisting of a
barminnutor, grit chambers, and Parshall flumes for
flow measurement. The three existing primary
clarifiers are now operated in a high-rate mode prior
to the Modified Bardenpho system reactor.

During the design phase, the Modified Bardenpho
process was in its early period of application and an
effort was made to provide maximum operational
flexibility. The process was divided into two modules
with 21 square cells in each module. The design
loadings have been given in Table 3-6 in Section
3.3.2. Following secondary clarification, polishing
filters and chiorination are employed before effluent
discharge. The primary sludge is directed to a gravity
thickener, and the waste activated sludge is thickened
with dissolved air flotation to prevent phosphorus
release. The thickened sludge is combined in a
sludge storage vault prior to disposal by composting.
As discussed in Section 3.6, the thickened sludge
liquor has been used to enhance biological
phosphorus removal performance.

Turbine aerators were selected for the process
reactor. Air is supplied to these turbines by centrifugal
blowers. The aerators are equipped with two-speed
motors so that certain cells can be operated as
anoxic cells (mixing only) or aerated cells. The
maximum design power consumption is about 280 kW
{375 hp) for the blowers and an additional 250 kW
(335 hp) for the turbine aerators, stirrers, and recycle
pumps. DO probes are used to control the air supply.

The startup date for the Kelowna plant was May
1982. The total construction cost for the plant
installation was about $12,000,000 (U.S. $). The
cost reflects some unique geotechnica! problems at
the site, which is underlain by sedimentary and deltaic
deposits.

The floors of the new structures were laid in a 3-m
(10-ft) thick layer of soft silt that is contained in sand
and gravel. Since a high water table was also
present, extensive dewatering was required and sheet
piling was used during construction (63).

The treatment performance of the Kelowna plant,
described previously in Section 3.3.2, indicates the
facility is able to meet its discharge requirements of
8, 7, 6 and 2 mg/l for TBOD, TSS, total nitrogen, and
total phosphorus, respectiveley. In Section 3.6, the
benefits of using primary sludge thickener liquor to
enhance fermentation were described, showing that
this operating procedure resulted in much lower
effluent soluble phosphorus concentrations.

47

3.8.3 A/O Process - Pontiac, Michigan

The process design and performance of the A/O
system installed at the Pontiac, Michigan East
Boulevard Plant have been described in Section
3.3.3. The existing facility provided many advantages
for the investigation of an A/O system in a full-scale
facility. Two of four activated sludge trains were
converted to the A/O process mode to allow a
comparison of treatment performance with the
conventional system. The A/O system was operated
at cold wastewater temperatures and under nitrifying
conditions, contrary to the Largo, Florida A/O
operation. However, the system was also operated at
a relatively long SRT for an A/O system. Waste
activated sludge was anaerobically digested, and this
provided an opportunity to evaluate potential
phosphorus release back to the digester recycle
stream. The design and performance summaries for
the facilty were shown previously in Tables 3-10
and 3-11, respectively.

Significant conclusions from this full-scale evaluation
were that an effluent total phosphorus concentration
of less than 1 mg/l could be achieved without effluent
filtration and that the anaerobic digester supernatant
did not present a significant recycle phosphorus load
to the plant. The latter needs further investigation to
explore why phosphorus was not solubilized during
digestion.

It should be noted that the wastewater characternistics
were very favorable for biological phosphorus
removal, which tended to offset the relatively long
SRT needed for nitrification. The influent TBOD:TP
ratio was generally between 30 and 40.

The project also illustrated that an existing activated
sludge facility could be easily upgraded for biological
phosphorus removal at minimal cost and within a
relatively short time period. The retrofit effort involved
the allocation of 21 percent of the existing aeration
basin to a three-stage anaerobic fermentation zone.
This involved the addition of wooden batfles and
mechanical mixers. The retrofit operation was
completed in 2 months at a cost of approximately
$57,000 (1984 $) for conversion of 13,250 m3/d (3.5
mgd) of treatment capacity to biological phosphorus
removal (67). The existing aeration basin treatment
capacity and air supply were sufficient to
accommodate the plant modification.

3.9 Costs

The costs for biological phosphorus removal
processes are sensitive to wastewater characteristics,
treatment level needs, and existing equipment and
site considerations. Where only phosphorus removal
is required and nitrification is not occurring,
reasonable retrofit treatment alternatives include
chemical addition to existing biological systems and
the Phostrip and A/O processes. If nitrification is



occurring or is required, the UCT process and the
A/O process with an anoxic zone and internal recycle
(i.e., the A2/0 process) are candidates as well. An
anoxic zone for partial denitrification is not strictly
needed to achieve nitrification with the A/O process,
but it is recommended to minimize the amount of
nitrate nitrogen recycled to the anaerobic zone in the
return sludge and its adverse effect on biological
phosphorus release in that zone. For both
phosphorus removal and a high level of nitrogen
removal, the Modified Bardenpho process is a viable
alternative along with a variety of advanced treatment
designs using chemical addition for phosphorus
removal.

An analysis was performed to compare the cost of
biological phosphorus removal to that for chemical
addition to activated sludge for retrofiting existing
facilities (91). Effluent total phosphorus limits of 1.0
and 0.3 mg/l were considered. Nitrogen removal was
not a requirement in the analysis. The analysis
concluded that chemical addition to activated sludge
was more cost-effective to meet a 1.0-mg/l total
phosphorus effluent and was also more cost effective
for meeting an effluent total phosphorus
concentration of 0.3 mg/t for flows of up to 4,500
m3/d (1.2 mgd). The A/O process was determined to
be more cost effective for flows of 13,600 m3/d (3.6
mgd) or more.

On the other hand, the cost of the A/O retrofit for
Pontiac, Michigan, was well below these cost
predictions. The Phostrip process was selected for
the Reno-Sparks 150,000-m3/d (40-mgd)
phosphorus removal retrofit after it was estimated that
a total annual cost savings of $500,000 would be
realized compared to chemical addition to activated
sludge (77). It appears, therefore, that the potential
for realizing retrofit cost savings with biological
phosphorus removal will likely be very site specific.

A key economic factor in the above cost analysis and
in other cost analyses is the decision to include
polishing filters to meet effluent phosphorus
concentrations of less than 1.0 mg/l for the A/O, UCT,
and Modified Bardenpho systems. This would also
apply to operationally modified activated sludge
processes. Some chemical addition may be required
in the above processes where unfavorable BOD:P
ratios exist. Cost considerations for external acetate
production may also have to be developed. Previous
plant performance data indicate that effluent filtration
may not always be required. This will be a function of
the influent BOD:P ratio or availability of fermentation
products, the secondary clarifier design, the system
SRT, and other parameters that affect activated
sludge flocculation and clarification properties.